
English

Parts Manual
	 AR19  / 968982102
	 AR25  / 968982105

Please read the operator’s manual carefully and make
sure you understand the instructions before using the 
machine.



©2009 HTC. All rights reserved.
Beatrice, NE. Printed in U.S.A.



NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

CONTENTS

CHASSIS / FRAME

Model AR19......................................................... 4

Model AR25......................................................... 6

HANDLE

Model AR19 Cam Lock........................................ 8

Model AR19 Link Lock....................................... 10

Model AR25....................................................... 12

WHEELS

Model AR19....................................................... 14

Model AR25....................................................... 16

POWER TRAIN

Model AR19....................................................... 18

Model AR25....................................................... 20

TINES

Model AR19....................................................... 22

Model AR25....................................................... 24

DECALS.................................................................... 26



4 - Husqvarna

CHASSIS / FRAME
Model AR19

1

3

6

4

12

2

5
7

8

9

10

11

13



Husqvarna - 5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

CHASSIS / FRAME

540 0076001..	 	����2	���� Weight
539 0304652..	 	����2	���� BUSHING
540 0076023..	 	����1	���� DRIVE GUARD W/DECALS
539 1087464..	 	����2	���� NUT 3/8-16 ACORN
539 9901225..	 	����2	���� WASHER 3/8 SAE FLAT
539 0000346..	 	����2	���� GRIP, CLUTCH
539 9903907..	 	����2	���� WASHER 3/8 ITLW
539 9906698..	 	����4	���� HCS 5/16-18 x 1¾
539 1087879..	 	����4	���� Nut 5/16-18 Kep Hex
539 99018810..	 	����4	���� WASHER 5/16 SAE

539 00720311..	 	����1	���� PLATE KIT 
(4 ea of Items 8-10 and plates)

540 00760112..	 	����1	���� HOUSING W/DECALS 
(Cam Lock)

522 62930113..	 	����1	���� HOUSING W/DECALS 
(Link Lock)

NOT SHOWN
540 007603	���1	���� decal kit, AR19
540 000729	���1	���� PAINT, ORG 1 QT



6 - Husqvarna

CHASSIS / FRAME
Model AR25

1

2

3

4

5

7

8

9

13

11

12

10

6

9



Husqvarna - 7

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

CHASSIS / FRAME

540 0076001..	 	����2	���� WEIGHT, 36 LBS.
540 0074002..	 	����1	���� HOUSING W/DECALS
540 0074013..	 	����1	���� DRIVE GUARD W/DECALS
539 1087464..	 	����2	���� NUT 3/8-16 ACORN
539 9901225..	 	����2	���� WASHER 3/8 SAE FLAT
539 9903906..	 	����2	���� WASHER 3/8 ITLW
540 0074037..	 	����2	���� WEIGHT, MOUNTED 36 LB
539 9901848..	 	����4	���� NUT 5/16-18 CTRLK
539 9901889..	 	��12	���� WASHER 5/16 SAE

539 99066910..	 	����4	���� HCS 5/16-18 x 1¾
539 10878711..	 	����4	���� Nut 5/16-18 Kep Hex
540 00720312..	 	����1	���� PLATE KIT 

(4 ea of Items 9-11 and plates)
539 99020913..	 	����4	���� HCS 5/16-18 x 1

NOT SHOWN
540 007404	���1	���� DECAL KIT
540 000729	���1	���� PAINT, ORG 1 QT



8 - Husqvarna

HANDLE

1

2

3

4

5

7

8

9

10

11

12

14
15

16

1718

19

20
21

22

23

24

25

26

6

27

10

9

10

10

9

23

10

9

Model AR19  
Cam Lock

For Units produced prior to Serial Number 084573366

1013

28

29



Husqvarna - 9

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HANDLE

539 0000331..	 	����2	���� GRIP, CLUTCH
539 0051292..	 	����1	���� SPRING, CLUTCH
539 0052563..	 	����1	���� CAM, LOCKING
540 2001684..	 	����1	���� BAIL
539 2007445..	 	����1	���� HANDLE
540 2002536..	 	����1	���� CONTROL HANDLE, RR
540 0101897..	 	����1	���� CABLE, CLUTCH
540 0071918..	 	����1	���� GRIPS, HANDLE, PAIR
539 9901849..	 	����4	���� NUT 5/16-18 CTRLK
539 99018810..	 	����7	���� WASHER 5/16 SAE
539 99020911..	 	����2	���� HCS 5/16-18 x 1
539 00010112..	 	����1	���� HOOK, S LINK
539 99071713..	 	����1	���� NUT 5/16-18 HEX NYLOC
539 01014714..	 	����1	���� ROD, CAM
539 11181615..	 	����1	���� PIVOT SLIDE
539 01019216..	 	����1	���� ADJUSTER, CLUTCH CABLE

539 10540817..	 	����2	���� WASHER #10
539 10735318..	 	����1	���� SCREW #10-32 x 1
539 10874119..	 	����2	���� NUT #10-32 FLG LK
539 97697720..	 	����1	���� Nut #10-24 Hex NyloC
539 00389521..	 	����2	���� PIN, CLEVIS 5/16

539 10930322..	 	����2	���� RING, RETAINING EXT 5/16

539 01019123..	 	����3	���� BUSHING ½"
539 20019024..	 	����1	���� BAR, TRANSPORT LINK
539 10839525..	 	����1	���� HCS 5/16-18 x 2 TPBLT
539 99062726..	 	����1	���� HCS 5/16-18 x 1¼
540 20012227..	 	����1	���� DECAL, AERATOR HANDLE
539 10927428..	 	����1	���� PIN, ROLL
966 97960129..	 	����1	���� RELEASE KIT, HANDLE 

(optional)
NOT SHOWN

539 007225	���1	���� CAM ROD KIT



10 - Husqvarna

HANDLE
Model AR19  

Link Lock
For Units produced after Serial Number 084573366

1

2

3

4

5

6

7

8

9

10

11

12
13 1415

16

17

18

19

20

21

22

23

24

25
26

27

28

910

10 9



Husqvarna - 11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HANDLE

522 4220011..	 	����1	���� HANDLE
540 2002532..	 	����1	���� CONTROL HANDLE, RR
540 2001683..	 	����1	���� BAIL
540 0071914..	 	����1	���� GRIPS, HANDLE, PAIR 
539 0038955..	 	����2	���� PIN, CLEVIS 5/16

539 1093036..	 	����2	���� RING, RETAINING EXT 5/16

539 0101917..	 	����3	���� BUSHING ½" LG
539 1083958..	 	����1	���� HCS 5/16-18 x 2 TPBLT
539 9901849..	 	����5	���� NUT 5/16-18 CTRLK
539 99018810..	 	����9	���� WASHER 5/16 SAE
539 99020911..	 	����2	���� HCS 5/16-18 x 1
539 00034012..	 	����2	���� GRIP, CLUTCH
539 10735313..	 	����1	���� SCREW #10-32 x 1
539 10874114..	 	����2	���� NUT #10-32 FLG LK
539 10540815..	 	����2	���� WASHER #10 FLAT

539 00512916..	 	����1	���� SPRING
540 01019217..	 	����1	���� ADJUSTER, CLUTCH CABLE
540 01018918..	 	����1	���� CABLE, CLUTCH
539 97697719..	 	����1	���� NUT #10-24 HEX NYLOC
540 20012220..	 	����1	���� DECAL, AERATOR CONTROL
522 50430121..	 	����2	���� CAP, VINYL 3/16 x ¾
539 20019022..	 	����1	���� BAR, TRANSPORT LINK
539 99062723..	 	����1	���� HCS 5/16-18 x 1¼
522 43340124..	 	����2	���� SCREW, SHOULDER ½ x 1¼
539 99054625..	 	����2	���� NUT 3/8-16 HEX CTRLK
539 99012226..	 	����2	���� WASHER 3/8 SAE FLT ZD
521 97650127..	 	����2	���� LINK, OBLONG
539 00010128..	 	����1	���� S HOOK

NOT SHOWN
522 421001	���1	���� HANDLE ASSM



12 - Husqvarna

HANDLE
Model AR25

1

2

3

4

5

7

8

9

10

11

12
13

14
15

16

17

18

19

20

21

22

23

12

2

24

6

8

6
8

6
6

8

23 8

20

16
14

15



Husqvarna - 13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HANDLE

540 0000341..	 	����2	���� GRIP, CLUTCH
540 0051292..	 	����2	���� SPRING, CLUTCH
540 0074053..	 	����1	���� CLUTCH/THROTTLE CTRL
540 0074064..	 	����1	���� HANDLE W/GRIPS
539 0071745..	 	����1	���� HANDLE, CONTROL, RR
539 9901846..	 	����6	���� NUT 5/16-18 CTRLK
540 0071917..	 	����1	���� GRIPS, HANDLE, PAIR
539 9901888..	 	��10	���� WASHER 5/16 SAE
539 9902099..	 	����2	���� HCS 5/16-18 x 1
539 00010110..	 	����1	���� HOOK, S LINK
540 01018911..	 	����1	���� CABLE, CLUTCH
540 01019212..	 	����2	���� ADJUSTER, CLUTCH CABLE

540 01247013..	 	����1	���� CABLE, THROTTLE, HONDA
539 10540814..	 	����4	���� WASHER #10
539 10735315..	 	����2	���� SCREW #10-32 x 1
539 10874116..	 	����4	���� NUT #10-32 FLG LK
539 97697717..	 	����1	���� Nut #10-24 Hex NyloC
539 00389518..	 	����2	���� PIN, CLEVIS 5/16

539 10930319..	 	����2	���� RING, RETAINING, EXT 5/16

539 01019120..	 	����3	���� BUSHING ½"
539 20019021..	 	����1	���� BAR, TRANSPORT LINK
539 99062722..	 	����1	���� HCS 5/16-18 x 1¼
539 99066923..	 	����3	���� HCS 5/16-18 x 1¾
540 20012224..	 	����1	���� Decal, Aerator Handle



14 - Husqvarna

WHEELS

1

2

3

4

5

7

8

10

11

12

13

14
15

16

1718

19

21

22

23

9

6

20

21

23

Model AR19



Husqvarna - 15

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

WHEELS

539 0000471..	 	����2	���� WHEEL W/BUSHING
539 0071072..	 	����2	���� ARM, LINK
539 2002193..	 	����1	���� TRUNNION
539 0076204..	 	����1	����  AXLE, WHEEL CARRIAGE
539 0101635..	 	����1	���� KNOB ASSEMBLY
539 0101956..	 	����2	���� SPRING, AXLE
539 0072157..	 	����1	���� BRACKET KIT, DEPTH
539 0000358..	 	����1	���� KNOB
539 1085519..	 	����2	���� HCS 3/8-16 x 2¼ GR8
539 99025010..	 	����2	���� WashER ½ Sae Flat
539 10858111..	 	����1	���� STUD ½-13 x 77/8 SPEC
539 10848412..	 	����2	���� RHSNB ½-13 x 4

539 10133113..	 	����2	���� NUT ½-13 NYLOC
539 00515314..	 	����1	���� SPRING, HEIGHT ADJUST
539 99062515..	 	����1	���� NUT ½-13 JAM
539 00389516..	 	����1	���� PIN, CLEVIS 5/16

539 10930317..	 	����1	���� RING, RETAINING EXT 5/16

539 99018818..	 	����1	���� WASHER 5/16 SAE
539 01011019..	 	����8	���� BUSHING, STEEL
539 99012220..	 	��14	���� WASHER 3/8 SAE FLAT
539 99054621..	 	����4	���� NUT 3/8-16 HEX CTRLK
539 99065522..	 	����2	���� HCS 3/8-16 x 1½
539 10849423..	 	����4	���� SCREW 3/8-16 x 1¼



16 - Husqvarna

WHEELS

1

2

3
4

5

7

8

9 10

11

12

1314

15

16

17
18

19

20

21

22

6

13

20

24

1513
12

22

23

Model AR25

1314



Husqvarna - 17

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

WHEELS

539 0000471..	 	����2	���� Wheel W/Bushing
539 0000352..	 	����1	���� Knob
539 9906253..	 	����2	���� Nut ½-13 Hex Jam
539 0051534..	 	����1	���� Spring, Height Adjust
539 0071635..	 	����1	���� KNOB ASSembly
539 1085816..	 	����1	���� Stud ½-13 x 77/8
539 0072157..	 	����1	���� BRACKET KIT, DEPTH
539 0038958..	 	����1	���� PIN, CLEVIS 5/16

539 9901889..	 	����1	���� WASHER 5/16 SAE
539 10930310..	 	����1	���� RING, RETAINING EXT 5/16

539 00711911..	 	����1	���� TRUNNION
539 99054612..	 	����1	���� NUT 3/8-16 HEX CTRLK

539 990122 13..	 	���6	���� WashER 3/8 Sae Flat
539 990655 14..	 	���2	���� Hcs 3/8-16 x 1½
539 01011015..	 	����8	���� Bushing, Steel
539 01019516..	 	����2	���� Spring, Axle
539 17..	 007412	����1	���� WHEEL ARM, RIGHT
539 18..	 007413	����1	���� WHEEL ARM, LEFT
539 10245419..	 	����2	���� E-RING ¾"
539 00710720..	 	����2	���� LIFT LINK
539 10924621..	 	����2	���� PIN, COTTER 1/8 x 1
539 10933322..	 	����6	���� WASHER ¾
539 00741123..	 	����2	���� AXLE KIT
539 10849424..	 	����4	���� SCREW 3/8-16 x 1¼



18 - Husqvarna

POWER TRAIN

1

2

3

4

5

5

7

4

5

8

9

22

6

13

14

14

4

14

14

15

24

35

19

20

21

16

23

27

25

28

33
32

32

4

27

26

31

29

30

5
14

10

27
11

17

12

18

32

14

34

36

Model AR19



Husqvarna - 19

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

POWER TRAIN

539 0001011..	 	����1	���� Hook, S
539 0003012..	 	����1	���� Sprocket, Jack Shaft 

w/set screws and key
539 0003033..	 	����1	���� Sprocket, Drive Wheel 

w/set screws and key
539 0003154..	 	����4	���� Bearing, ¾" 

W/Locking Collar
539 0003165..	 	����4	���� Flange, Bearing, ¾"
539 0076606..	 	����1	���� JACKSHAFT W/KEY
539 0003287..	 	����1	���� V-Pulley a-4"
539 0003328..	 	����1	���� V-Pulley A-10"
539 0101119..	 	����1	���� Bushing, Sprocket
539 10134110..	 	����1	���� Hcs 3/8-16 x 3
539 10836511..	 	����1	���� Hcs ½-13 x 4 Tpblt
539 99062512..	 	����1	���� nut ½-13 HEX JAM
539 10850513..	 	����1	���� Hcs 3/8-16 x 5½
539 10878714..	 	����8	���� Nut 5/16-18 Kep Hex
539 10927315..	 	����2	���� Pin Roll ¼ x 11/8
539 10933216..	 	����1	���� Nut 3/8-16 Hex Jam
539 10939117..	 	����1	���� SCREW 3/8-16 x 2¼

539 99025818..	 	����1	���� NUT ½-13 HEX
539 11031119..	 	����1	���� Pulley, Idler
539 11266120..	 	����1	���� Chain, Std
539 01250321..	 	����1	���� Shaft, Wheel, Front
539 20067922..	 	����1	���� V-Belt
540 01016123..	 	����2	���� Wheel 10 x 3
540 20009124..	 	����1	���� Idler Weldment
539 91006125..	 	����1	���� Key 3/16 x 1 Sq
539 99018826..	 	����4	���� Washer 5/16 Sae
539 99054627..	 	����3	���� NUT 3/8-16 HEX CTRLK
539 99066928..	 	����4	���� Hcs 5/16-18 x 1¾
539 00720929..	 	����1	���� idler sprocket kit
539 99058830..	 	����1	���� Hcs 3/8-16 x 2
539 99012231..	 	����2	���� WASHER 3/8 SAE FLAT
539 99031632..	 	����9	���� Rhsnb 5/16-18 x ¾
539 00720533..	 	����1	���� belt keeper kit
539 00030734..	 	����1	���� MASTER LINK
539 99079935..	 	����1	���� RHSNB 5/16-18 x 5/8
539 99039036..	 	����3	���� WASHER 3/8  INTLOCK



20 - Husqvarna

POWER TRAIN
Model AR25

1

2

3

4

5

7

8

9

10

11

12

13

14
15

16

17

18

1920

21

22

23

24 2526

6

28

29

30

31

32
33

35

36

37

27

29

2930

14

34
34

30

30

7

3

3

6

6
11

12

13

38

39



Husqvarna - 21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

POWER TRAIN

539 0074161..	 	����1	���� SPROCKET, JACKSHAFT, 
W/KEY

539 0074172..	 	����1	���� SPROCKET, WHEEL 
W/SET SCREWS & KEY

539 0003163..	 	����6	���� FLANGE, BEARING
539 0074194..	 	����1	���� MASTER LINK FOR 7420
539 1308865..	 	����1	���� CHAIN, ROLLER
539 0003156..	 	����3	���� BEARING ¾" W/LCK COLLAR
539 0003177..	 	����4	���� BEARING 1" W/LCK COLLAR
539 0003288..	 	����1	���� V-PULLEY A-4" 

W/SET SCREWS & KEY
539 0074219..	 	����1	���� V-PULLEY A-10" 

W/SET SCREWS & KEY
539 00033610..	 	����1	���� V-BELT A-44" SPECIAL
539 10857611..	 	����6	���� WASHER 5/16 ITLW
539 99018412..	 	����6	���� NUT 5/16-18 CTRLK
539 99031613..	 	����6	���� RHSNB 5/16-18 x ¾
539 10878714..	 	����5	���� Nut 5/16-18 Kep Hex
539 97693515..	 	����4	���� HCS 5/16-18 x 1½
539 11031116..	 	����1	���� PULLEY, IDLER
539 00720517..	 	����1	���� BELT KEEPER KIT
539 99058818..	 	����1	���� HCS 3/8-16 x 2

540 00742519..	 	����1	���� CHAIN IDLER
539 99051720..	 	����2	���� WASHER 3/8
539 00742621..	 	����1	���� IDLER SPRKT KIT, CHAIN
539 10939122..	 	����1	���� SCREW 3/8-16 x 2¼
539 99018823..	 	����4	���� WASHER 5/16 SAE
539 99079924..	 	����1	���� RHSNB 5/16-18 x 5/8
539 00742725..	 	����1	���� JACKSHAFT, W/KEY
539 01011126..	 	����1	���� BUSHING, SPROCKET
539 10134127..	 	����1	���� HCS 3/8-16 x 3
540 20009128..	 	����1	���� IDLER WELDMENT
539 99012229..	 	����6	���� WASHER 3/8 SAE FLAT
539 99054630..	 	����3	���� NUT 3/8-16 HEX CTRLK
539 10927331..	 	����2	���� PIN, ROLL, ¼ x 11/8
539 01213032..	 	����1	���� SHAFT, WHEEL, FRONT
540 01016133..	 	����2	���� WHEEL, 10 x 3
539 00031834..	 	����4	���� Flange, Bearing 1"
539 99062535..	 	����1	���� NUT ½-13 JAM
539 99025836..	 	����1	���� NUT ½-13
539 10836537..	 	����1	���� HCS ½-13 x 4 TPBLT
539 10850538..	 	����1	���� HCS 3/8-16 x 5½
539 00010139..	 	����1	���� Hook, S



22 - Husqvarna

TINES

1

2

3

3

4

5

6

7

9

10

8

12

12

11

Model AR19

13



Husqvarna - 23

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

TINES

539 1085801..	 	����4	���� Rhsnb 5/16-18 x ¾
539 0003182..	 	����4	���� Flange, Bearing 1"
539 1087873..	 	����6	���� Nut 5/16-18 Kep Hex
539 0071574..	 	����1	���� rotor shaft, W/O tines
539 0003035..	 	����1	���� Sprocket, Rotor 

w/set screws and key
539 1053086..	 	����1	���� Key ¼ Sq x 1
539 0076497..	 	����1	���� rotor plate lt
539 0076408..	 	����1	���� rotor plate rt
539 9901849..	 	��10	���� NUT 5/16-18 CTRLK

539 10293310..	 	��10	���� Rhsnb 5/16-18 x 1½
539 00721211..	 	����1	���� fastener kit 

(48 eaCH bolts & nuts)
539 007103	���1	���� TINE FASTENER KIT 

(12 eaCH bolts & nuts)
539 00031712..	 	����4	���� BEARING 1" W/LCK COLLAR
539 00711213..	 	����1	���� TINE KIT (6 TINES)
539 007211	���1	���� TINE KIT (24 TINES)



24 - Husqvarna

TINES
Model AR25

1

2

3

4

5

7

8

9

10

11

13

12

6

4

9



Husqvarna - 25

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

TINES

539 0074181..	 	����1	���� SPROCKET, ROTOR, W/SET 
SCREWS & KEY

539 1053082..	 	����1	���� KEY, ¼ SQ x 1
539 0003173..	 	����4	���� BEARING 1" W/LCK COLLAR
539 0003184..	 	����4	���� FLANGE, BEARING 1"
539 1085765..	 	����4	���� WASHER 5/16

539 9901846..	 	����4	���� NUT 5/16-18, CTRLK
539 9903167..	 	����4	���� RHSNB 5/16-18 x ¾
539 0074228..	 	����1	���� TINE ROTOR SHAFT, 

COMPLETE
539 0074239..	 	����2	���� OUTER ROTOR PLATE

539 00742410..	 	����1	���� CNTR TINE ROTOR SHAFT 
W/O TINES

539 00710811..	 	����2	���� BEARING  W/O LCK COLLAR
539 00711112..	 	����1	���� TINE SET, CLOSED SPOON, 

42 EACH
539 007112	���7 	��� TINE SET, CLOSED SPOON, 

6 EACH
539 00710213..	 	����1	���� TINE FASTENER KIT 

96 EACH BOLTS & NUTS
539 007103	���7	���� TINE FASTENER KIT 

12 EACH BOLTS AND NUTS



26 - Husqvarna

DECALS

5

6

1

4

3

2

7

8



Husqvarna - 27

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

DECALS

532 4220121..	 	����1	���� DECAL, hUSQVARNA
540 2000982..	 	����1	���� DECAL, CHAIN TENSION
540 2000783..	 	����1	���� DECAL, BARBELLS
540 2000274..	 	����1	���� DECAL, WARNING
522 6363015..	 	����1	���� DECAL, AR19
522 636302	���1	���� DECAL, AR25
540 2001226..	 	����1	���� DECAL, AERATOR HANDLE

540 2000767..	 	����1	���� DECAL, DANGER FOOT
532 4220118..	 	����1	���� decal, crown

NOT SHOWN
530 108447	���1	���� DECAL, CE
530 109706	���1	���� DECAL, CE 968982102
530 109707	���1	���� DECAL, CE 968982105











P/N 115 151127 IR	 03/02/09


	CHASSIS / FRAME
	Model AR19
	Model AR25


	HANDLE
	Model AR19 Cam Lock
	Model AR19 Link Lock
	Model AR25


	WHEELS
	Model AR19
	Model AR25


	POWER TRAIN
	Model AR19
	Model AR25


	TINES
	Model AR19
	Model AR25


	DECALS

